
1007076 Rev. A 4

PARTS BREAKDOWN

STOP

Installation Questions?

Missing Parts?

Replacement Parts?

Please call Customer Service
Department Toll Free
877.728.8224  or
customerservice@brinly.com

DON’T GO BACK
TO THE STORE!

ITEM NO. DESCRIPTION PART NO. QTY.

1 Brinly Decal B-5922 1

2 Hitch Bracket C-362-10 1

3 Pull Bar C-363-10 1

4 Frame Angle 1007075-10 2

5 Frame Tie Bar C-365-10 2

6 Spring Shank C-352-10 7

7 Gauge Shoe Half C-367-10 4

8 Rod Tie-Down C-368 1

9 Tie Strap C-369-10 1

10 Hex Bolt 1/2 x 1-1/2" 2M1624P 13

11 Hex Bolt 1/2" x 2" 2M1632P 1

12 Carriage Bolt 3/8" x 1" 11M1216P 2

3

16 19

9

15

10

18213

14

20

8

17

4

11

5 10

19

15

12

7
20

14

17

6

10

19

15

21 1

19

15

19

15
10

ITEM NO. DESCRIPTION PART NO. QTY.

13 Plow Bolt 7/16" x 1-3/4" 15M1428P 2

14 Hex Nut 3/8" 30M1200P 3

15 Hex Nut 1/2" 30M1600P 14

16 Hex Nut 7/16" 30M1400P 2

17 Lockwasher 3/8" 40M1200P 3

18 Lockwasher 7/16" 40M1400P 2

19 Lockwasher 1/2" 40M1600P 14

20 Flat washer 3/8" 45M1313P 3

21 Special Spacer B-723P 7


